
 
 

 
 

Stephan Burt 
District Manager 
Hamilton District Office 
Ministry of the Environment, Conservation and Parks 

March 28, 2025 

Re: 2024 Annual Performance Report for the Delhi Wastewater Treatment Facility, Sewage 
Pumping Stations and the Delhi Linear Infrastructure. 

 

Attached is the 2024 Annual Performance Report for the Delhi Wastewater Treatment Facility 
(WWTF) located at 244 Western Avenue in Delhi, Norfolk County and all associated sewage 
pumping stations (SPS’s) and the Delhi Linear Infrastructure. This report has been completed in 
accordance with the following Approvals: 

• Section 11(4)(a) through (k) cited in Environmental Compliance Approval  #5168- AHCJ3G 
issued on March 17, 2017 to the Corporation of Norfolk County. 

• Schedule E, Section 4.6 cited in the Consolidated Linear Infrastructure – Environmental 
Compliance Approval #070-W601 issue number 1 issued on July 27, 2022 to the 
Corporation of Norfolk County 

This report, as it pertains to the WWTF, the SPS’s and forcemains, was prepared by the Ontario 
Clean Water Agency on behalf of Norfolk County, based on the information contained in our 
records. The information included in the reports on the Delhi gravity separate sewers was 
provided by Norfolk County.  

The report covers the period from January 1, 2024 to December 31, 2024. 

Sincerely, 
 

Allison Billingsley 
Process and Compliance Technician 
Ontario Clean Water Agency  
Southwest Region -Norfolk Cluster 

 
Cc: 
Stephanie Davis – Director, Environmental Services, Norfolk County 
Shaun Earls - Manager, Water & Wastewater Compliance, Norfolk County 
Kristina Hall – Water & Wastewater Compliance Officer, Norfolk County 
Karl VanHeyst - Water Inspector, MECP 
Sam Sianas - Regional Hub Manager, OCWA  
Kyle VanPaemel - Senior Operations Manager, OCWA 
Maegan Garber - Safety, Process and Compliance Manager, OCWA 



 Delhi Wastewater Treatment Facility and Collections Annual Report Page 2 of 19 

Table of Contents 
Table of Contents ....................................................................................................................................... 2 

Introduction:.............................................................................................................................................. 3 

Delhi WWTF Facts: .................................................................................................................................. 5 

Section A: Summary of Monitoring Data .................................................................................................. 6 

(I) Effluent Flow Monitoring ............................................................................................................... 6 

(II) Influent Sewage Monitoring .......................................................................................................... 6 

(III) Sewage Pumping Stations Monitoring Data ................................................................................ 8 

(IV) Final Effluent Monitoring............................................................................................................... 9 

(V) Big Creek Surface Water Monitoring Data ................................................................................. 10 

(VI) Comparison to Effluent Compliance Limits and Objectives ....................................................... 11 

Section B: Operating Problems and Corrective Actions ........................................................................ 14 

Section C: Maintenance Activities .......................................................................................................... 14 

Section D: Effluent Quality Assurance ................................................................................................... 16 

Section E: Calibration and Maintenance on Effluent Monitoring Equipment ......................................... 17 

Section F: Objective Exceedances & Best Efforts ................................................................................. 17 

Section G: Sludge Handling and Generation ......................................................................................... 17 

Section H: Complaints .......................................................................................................................... 18 

Section I: By-pass, Spill or Abnormal Discharge Events ....................................................................... 19 

Section J: Copy of Notice of Modifications Submitted ........................................................................... 19 

Section K: Report Summarizing Modifications as a result of Schedule B, Section 3 ............................ 20 

*Appendix A - Monitoring Data ................................................................................................................ 21 

*Appendix B - Maintenance Schedule ..................................................................................................... 22 

*Appendix C - Sludge Sampling Results ................................................................................................. 23 

*Appendix D - RATS Sewer System Summary Report .......................................................................... 24 

*Appendix E – Civica Work Plan .............................................................................................................. 25 

*Appendices available by request



 

 
 

  

Delhi Wastewater Treatment Facility and Collection System Annual Report Page 3 of 25 

Introduction: 
 
Delhi Wastewater Treatment Facility (WWTF) is located at 244 Western Avenue in Delhi, Ontario (Norfolk 
County). Construction of the facility was completed in the summer of 2015, with commissioning completed 
in fall 2015. The community of Delhi includes both permanent and seasonal residents along with a food 
processing industrial plant and a fertilizer plant which also discharges to the sanitary sewer system. 
 
The Delhi WWTF uses a conventional activated sludge process for wastewater treatment. The facility has a 
rated capacity of 3,182 m3/d, and has unit processes including screening and grit removal, primary 
treatment, biological treatment, and UV for disinfection. Waste Activated Sludge (WAS) is co-thickened in 
the primary clarifiers and the combined sludge and scum are digested in an aerobic digester prior to 
disposal via land application. The treated effluent is discharged through an outfall pipe to the Big Creek 
which ultimately discharges into Lake Erie. The facility also has an odour control system which utilizes a bio 
filter to neutralize odourous gases emitted from the sludge digesters, headwork’s and primary treatment. 
 
Raw Wastewater Collection 
 
The wastewater collected in the sanitary sewers in Delhi flows to the WWTF by pump and gravity flow. 
There are five (5) sewage pumping stations (SPS) in Delhi. St. Michael’s Street SPS pumps sewage to the 
Main Street SPS and from there it is pumped to the WWTF. Hillside SPS’s pump to the Western Ave SPS, 
Talbot SPS pumps to the intersection of King St and Main St and flows from gravity to the WWTF and the 
Western Ave SPS flows from gravity directly to the WWTF. 
 
Sewage Pumping Stations 
 
The Norfolk County Municipal Wastewater Collection System is made up of five separate wastewater 
collection systems. The Delhi wastewater collection system (population 5,344) conveys sewage to the Delhi 
Wastewater Treatment Facility through a total of 32 kilometres of gravity separate sewers, 1.5 kilometres of 
force mains and five (5) sewage pumping stations (SPS) in the system. There are no overflow or bypass 
systems in the SPS’s of Delhi.  For additional information on the individual SPS’s listed below, please refer 
to CLI-ECA #070-W601 Issue #1 
 

• WW484 – Hillside Avenue SPS located at 133 Hillside Avenue in Delhi Ontario. Hillside Ave SPS is 
a duplex pumping station equipped with 2 pumps (1 duty, 1 standby), with a wet well of 1.8 m3 
capacity. The station is connected to a 100 mm diameter forcemain discharging to manhole located 
at 116 Hillside Avenue. 

• WW452 – Main Street SPS located at 441 Main Street in Delhi Ontario. Main Street SPS is a triplex 
pumping station equipped with 3 pumps (1 duty, 2 standby), with 24.4 m total head, 1 – 3HP 
submersible mixer and a wet well of 130 m3 capacity. The station is connected to a 300 mm 
diameter forcemain, discharging to a manhole located at the intersection of Main Street & Western 
Avenue. 

• WW482 – St. Michael’s Street SPS located at 68 St. Michaels Street in Delhi Ontario. St. Michaels 
Street SPS is a duplex pumping station equipped with 2 pumps (1 duty, 1 standby), with a wet well 
of 10 m3 capacity. The station is connected to a 150 mm diameter forcemain, discharging to a 
manhole at the intersection of Smith Avenue & Gage Street. 

• WW480 – Talbot Road SPS located at 200 Talbot Road in Delhi, Ontario.  Talbot Road SPS is a 
duplex pumping station equipped with 2 pumps (1 duty, 1 standby), with 15.25 m of total head, and 
wet well with 9 m3 capacity. The station is connected to a 100 mm diameter forcemain, discharging 
to a manhole located at 130 King Street. 

• WW481 – Western Avenue SPS located at 170 Western Avenue in Delhi, Ontario.  Western Avenue 
SPS is a duplex pumping station equipped with 2 pumps (1 duty, 1 standby) with a wet well of 17 



 

 
 

  

Delhi Wastewater Treatment Facility and Collection System Annual Report Page 4 of 25 

m3 capacity. The station is connected to a 150 mm diameter forcemain, discharging to 244 Western 
Avenue. 

 
Inlet Works 
 
The preliminary treatment unit includes coarse screening and grit removal equipment which are enclosed 
inside the main process area of the Headworks Building. Raw sewage flows via a 450 mm gravity sewer 
from the collection system to MH-1 located north of the Headworks Building. The sewage flows to the 
Headworks Building where it is screened through two (2) 6mm coarse screens, one (1) automatic screen, 
and one manual screen. There is a second automatic screen in storage as a spare. The automated screen 
continuously removes screenings and deposits them into the screenings conveyor. The screened sewage is 
then dosed with ferrous chloride as it passes through a Detritor Tank which removes grit prior to entering 
the main treatment process. The grit is pumped back into the Headworks Building to a grit classifier which 
washes and dewaters the grit slurry. The grit is deposited into a collection bin with the screenings for 
disposal; the wash-water is returned to the Detritus Tank inlet channel. 
 
Primary Clarification 
 
A double barrel inverted siphon conveys the screened sewage from the Detritor Tank to the Main Treatment 
Building. The sewage flows into the primary splitter box and is directed to one of the two (2) primary 
clarifiers by adjustable gates. The primary clarifiers remove a portion of the particulate load of TSS, cBOD5, 
TKN and TP by settling of suspended solids. Ferrous chloride can be dosed immediately upstream of the 
primary clarifiers as a back up to remove a fraction of the soluble phosphorus and promote settling. 
 
Biological Tanks (Aeration and Anoxic Tanks) 
 
The treatment process consists of an activated sludge system with provision of an anoxic swing zone for 
denitrification. The main purpose of the biological tanks is to remove BOD and TKN from the primary effluent 
by use of microorganisms. This is to ensure compliance with effluent requirements for cBOD5, unionized and 
total ammonia. 
 
The biological treatment tanks consist of an anoxic/oxic configuration. The first and smallest of the two (2) 
cells is the swing zone which can be operated in both anoxic, as well as oxic mode. The second and the 
larger of the two (2) cells is a dedicated aeration tank with permanent oxic conditions. The swing zone is 
designed to be operated in anoxic mode for average loading conditions with a provision to switch it to oxic 
mode if required during peak loading conditions. Operating in anoxic mode, this tank effects denitrification 
(partial) of the nitrates recycled from the downstream aeration tank through the return activated sludge (RAS) 
system. Also, in doing so, it provides oxygen and alkalinity credit in the aeration zone which in turn helps 
maintain a steady state in the aeration zone under frequent loading fluctuations due to extraneous loads at 
the plant. 
 
Secondary Clarification 
 
The flow from the biological tanks enters the secondary splitter box where it is directed to the two (2) 
secondary clarifiers. The purpose of the secondary clarifiers is to remove the activated sludge by gravity 
settling and recycle it to maintain a sufficient quantity of microorganisms in the biological treatment process. 
 
The secondary effluent enters the secondary clarifier outlet chamber, while sludge settles and gets 
collected into the secondary hoppers. The sludge is then pumped to the aeration tanks (return activated 
sludge) to recirculate the activated sludge back into the biological treatment system. A portion of the 
recirculated activated sludge is pumped to the primary clarifier as waste to maintain the concentration of 
mixed liquors in the secondary treatment process. 



 

 
 

  

Delhi Wastewater Treatment Facility and Collection System Annual Report Page 5 of 25 

 
Tertiary Treatment 
 
Two (2) 3.25m x 2.65m x 2.68m SWD filtration tanks (one standby) each equipped with a cloth media filter 
with a Peak Flow Rate of 92L/s. 
 
Disinfection Phase 
 
The effluent is directed by gravity to the disinfection channel ultra-violet (UV) disinfection system equipped 
with comprising two (2) banks (one standby) of UV lamps before being finally discharged to the effluent 
outfall manhole flowing to Big Creek. 
 
Sludge Management System 
 
The overall objective of the sludge handling system is to collect, thicken, stabilize, store and dispose of the 
sludge produced at the plant in a safe and sustainable manner. There are two (2) main sources of sludge 
production in the treatment system: settling of raw sewage suspended solids, and the waste activated sludge 
resulting from conversion of a portion of the organic matter and nutrients in the raw sewage to new biomass 
by microorganisms in the aeration tanks. Both of these sources of sludge are removed from the primary 
clarifiers and pumped to the aerobic digester where it is biologically stabilized. The stabilized biosolids are 
periodically loaded in trucks and hauled away for disposal. 
 
Odour Control 
 
An odour control system has been provided to abate emission of foul odours (hydrogen sulphide and other 
odourous compounds such as mercaptans). Two (2) odour control fans convey foul air from the Primary 
Clarifiers, Sludge Digesters and Headworks Building to the biofilter located west of the Administration 
Building. The foul air flows through a perforated pipe embedded within the biofilter and flows upwards 
through the biofilter media bed. The biofilter media is comprised of a proportioned mixture of limestone, 
compost and woodchips. The media is irrigated and kept moist by treated plant effluent to develop and 
sustain a biomass layer that removes odours from the foul air. 
 
Standby Power 
 
The emergency power for the entire plant is supplied from a 600 kW/750 kVA, 600V, 3 phase Diesel 
Generator Set. The generator is a Generac model SD600 supplied and installed by Total Power Ltd. The 
gen-set is comprised of an 18.1L diesel engine, 730kW alternator, 225 Amp- hour battery, engine control 
panel and accessories within a sound-attenuating enclosure. The fuel storage tank is 7578L, allowing for a 
48-hour emergency power supply with a full tank of fuel. The generator is sized and connected to provide 
power for 100% of the facility’s connected load. 

Delhi WWTF Facts: 
Environmental Compliance Approval: ECA 5168-AHCJ3G (issued March 17, 2017)  
Rated Capacity: 3,182m3/day 
Receiving Water: Big Creek 

 
In 2024, the Delhi WWTF was operated in accordance with provincial regulations as required in 

ECA #5168-AHCJ3G (ECA) issued March 17, 2017.The following report is presented such that it 
corresponds with ECA #5168-AHCJ3G Section 11(4) (a) through (k) and satisfies the requirements for 
the sewage pumping stations and the Delhi linear infrastructure in CLI-ECA #070-W601 Issue #1 dated 
July 27, 2022. 



 

 
 

  

Delhi Wastewater Treatment Facility and Collection System Annual Report Page 6 of 25 

Section A: Summary of Monitoring Data 
 

As outlined in ECA #5168-AHCJ3G, Section 11(4)(a) the following is a summary and interpretation of 
all monitoring data and a comparison to the compliance limits, including an overview of the success 
and adequacy of the Works. Detailed monitoring data is supplied in Appendix A. 

 
(I) Effluent Flow Monitoring 

 
The average daily effluent flow for 2024 was 1,078.0m3/d, which is 33.9% of the Delhi WWTF’s rated 
capacity of 3,182m3/d. The following Graph 1 shows a comparison of the average daily flows per month 
for 2024 and 2023 compared to the rated capacity of the facility. 

Graph 1. Average daily flows in 2024 compared to 2023. 

 
 

(II) Influent Sewage Monitoring 
 

The influent sewage is monitored for BOD5, total suspended solids (TSS), total phosphorus (TP) and 
total kjeldahl nitrogen (TKN) on a monthly basis (minimum) by means of a composite sample in 
accordance with the ECA. The treatment capabilities of the facility were designed based on the raw 
water characteristics identified in the Operations Manual from the design engineers. Refer to Appendix 
A for the detailed monthly results. 

The influent at the Delhi WWTF is currently sampled on a weekly basis to better monitor the incoming 
parameters and to ensure greater control over the operations of the facility. The following Graphs 2-5 
show the monthly average concentrations for the required influent parameters in 2024 compared to 
2023. 
The annual average for the influent sewage BOD5 concentration to the plant in 2024 was 365mg/L with 
an average loading of 279kg/d. This annual average loading is below the design criteria of 570kg/d 

 

0

500

1000

1500

2000

2500

3000

3500

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg

Da
ily

 E
ffl

ue
nt

 (m
3/

d)

Month 
2023 Average Daily Effluent Flow
(m3/d)

2024 Average Daily Effluent Flow
(m3/d)

Design Average Flow (3,182m3/d)



 

 
 

  

Delhi Wastewater Treatment Facility and Collection System Annual Report Page 7 of 25 

Graph 2. Influent sewage average monthly concentration of BOD5 for 2024 compared to 2023. 

 
 

The annual average for the influent sewage total suspended solids (TSS) concentration to the plant in 
2024 was 365mg/L with an average loading of 394kg/d. This annual average loading is below the 
design criteria of 627kg/d 

Graph 3. Influent sewage average monthly concentration of TSS for 2024 compared to 2023. 

 
The annual average for the influent sewage total phosphorus (TP) concentration to the plant in 2024 
was 8.64mg/L with an average loading of 7.28kg/d. This annual average loading is below the design 
criteria of 20kg/d. 
 
 
 
 
 
 
 
 

0
50

100
150
200
250
300
350
400

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg

BO
D5

 (m
g/

L)

Month

2023 BOD5 (mg/L) 2024 BOD5 (mg/L)

0

100

200

300

400

500

600

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avg

TS
S 

(m
g/

L)

Month

2023 TSS (mg/L) 2024 TSS (mg/L)



 

 
 

  

Delhi Wastewater Treatment Facility and Collection System Annual Report Page 8 of 25 

Graph 4. Influent sewage average monthly concentration of TP for 2024 compared to 2023. 

 
 

The annual average for the influent sewage total kjeldahl nitrogen (TKN) concentration to the plant in 
2024 was 60.2mg/L with an average loading of 64.6kg/d. This annual average loading is below the 
design criteria of 162kg/d. 